
UNLV Theses, Dissertations, Professional Papers, and Capstones 

5-1-2015 

Impacts of Ozone Dose and Empty Bed Contact Time on Total Impacts of Ozone Dose and Empty Bed Contact Time on Total 

Organic Carbon Removal Through Ozone-Biological Activated Organic Carbon Removal Through Ozone-Biological Activated 

Carbon Treatment Carbon Treatment 

Ashley Selvy 
University of Nevada, Las Vegas, selvya2@unlv.nevada.edu 

Follow this and additional works at: https://digitalscholarship.unlv.edu/thesesdissertations 

 Part of the Environmental Engineering Commons, and the Environmental Sciences Commons 

Repository Citation Repository Citation 
Selvy, Ashley, "Impacts of Ozone Dose and Empty Bed Contact Time on Total Organic Carbon Removal 
[...]
Additionally, ozone has also been shown to provide similar disinfection as UV/H2O2 but 



 19 

at significantly reduced costs (Rosenfeldt, Linden, Canonica, and von Gunten, 2006).  

This may not hold true for drinking water treatment due to the lower concentration of 

NOM present for ozone decomposition. 

2.2.5 Limitations 

2.2.5.1 Formation of Ozone Disinfection Byproducts 

Ozonation leads to the formation of organic and inorganic DBPs; the most 

common inorganic DBP of concern is bromate, which is regulated at 10 µg/L by the U.S. 

EPA.  At an ozone dose of 7 mg/L, bromate formation exceeded 10 µg/L in one tertiary 

treated wastewater effluent (Gerrity et al., 2011), and bromate concentrations of up to 60 

µg/L have been reported (Krasner, Sclimenti, and Coffey, 1993).  With respect to 

organics, not all DBPs are necessarily harmful, and none are currently regulated (Wobma 

et al., 2000).  However, it is speculated that some organic ozone DBPs may soon be 

regulated.  Some common groups include aldehydes, peroxides, and organic acids 

(Digiano et al., 2001; Erikkson et al., 2005).  Formation concentration of aldehydes has 

been observed to range from 5 to 300 µg/L, depending on such factors as ozone dose and 

TOC concentration (Krasner, 1989; LeLaucher, Singer, and Charles, 1991). 

The formation of N-Nitroso-dimethylamine (NDMA) is of concern to 

municipalities interested in utilizing ozone for treatment (Gerrity et al., 2014b) because it 

is a potential carcinogen.  Although it is not yet regulated at the federal level, the 

California DDW has established a notification level of 10 ng/L (Gerrity et al., 2014b).  In 

the study by Gerrity et al., (2014b), all but one of the nine full-scale treatment facilities 

monitored for ozone-induced NDMA formation, experienced higher NDMA 

concentrations following ozonation.  At one particular site ozone-induced NDMA 



 20 

formations of 14 ng/L and 7.7 ng/L (for two sampling events) were witnessed.  Although 

NDMA formation mechanisms are largely unknown, it is speculated that ozone dose, 

water matrix complexity, and biological pre-treatment are all contributing factors to the 

extent of NDMA formation during ozonation (Gerrity et al., 2014b). 

2.2.5.2 Biological Regrowth 

Due to the increase in biodegradable organic matter (e.g., the organic ozone 

DBPs), the biostability of the water is impaired.  This leads to potential regrowth of 

unwanted microorganisms (Emelko, Huck, Coffey, and Smith, 2006), however this can 

be mitigated through the use of biofiltration. 

2.3 Combined Ozone and Biological Filtration 

As was stated before, ozone transforms the organic matter present in water into a 

more bioamenable form.  This means that the concentration of BDOC is increased 

through the transformation of bulk organic matter, and the dissolved oxygen (DO) 

concentration also increases through the decomposition of ozone.  This provides ideal 

conditions for bacterial growth in filters.  Refractory compounds that were once not 

easily removed, can then be removed through the combination of oxidation and 

biodegradation.  When preceded by ozone, slow sand filters can achieve an additional 

35% TOC reduction (Rachwal, 1988).  Klevens, Collins, Negm, and Farrar (1996) 

reported a 9% increase in TOC removal and a 20% increase in BDOC removal with the 

addition of 0.5 mg/L ozone prior to BAC filtration.  The level of treatment achieved is 

dependent on the water quality (e.g., the composition of the organic matter), ozone dose, 

and EBCT.  If a high percentage of bulk organic matter is already assimilable prior to 

ozonation then little improvement will be noticed.  Similarly, if the bulk organic matter is 



 21 

highly recalcitrant and a small ozone dose is applied, the outcome will likely be the same.  

However, for organic matter that is susceptible to ozone-induced transformation, the 

increase in biodegradable fractions and subsequent removal with biofiltration can be 

significant. 

BAC is also effective at removing ozone byproduct toxicity and improving 

biostability of the water (Emelko et al., 2006).  BAC filters are capable of removing 

estrogenicity to below detection limits (Gerrity et al., 2011), and non-specific toxicity 

removal up to 54% has been observed when ozone is combined with biofiltration 

(Reungoat et al., 2012). 

  



 22 

CHAPTER 3 METHODOLOGY 

3.1 Pilot-Scale Reactor 

3.1.1 Construction and Operation 

A 0.6 liter-per-minute (lpm) pilot-scale reactor was constructed at a water 

recycling facility in the Las Vegas metropolitan area.  It consisted of 12 ozone contactors 

and five BAC columns, which were used to treat full-scale membrane bioreactor (MBR) 

filtrate.  The flow rate through the system was measured with an in-line flow meter. The 

addition of sodium chloride for a tracer study was achieved through a sample injection 

port followed by a static mixer.  Ambient air, oxygen, or ozone were introduced through 

a Venturi injector downstream of the static mixer.  

Concentrated oxygen was achieved with a portable medical system equipped with 

molecular sieves (AirSep, Denver, CO).  The oxygen was generated at a flow rate of 

between 0.5 and 2 lpm and a pressure of 20 psig throughout the study.  After passing 

through an air filter to remove particulates, the oxygen traveled to a Magnum-600 air 

dryer (Ozone Solutions Inc., Hull, Iowa) to remove any moisture from the oxygen prior 

to reaching the Nano dielectric ozone generator (Absolute Ozone, Edmonton, AB, 

Canada).  The output from the ozone generator traveled either through a bypass line to a 

catalytic destruct unit or to the Venturi where the ozone was injected into the process 

flow.  The bypass line was controlled by a standard gas flow meter.  In addition to check 

valves, the feed gas line was equipped with a water trap that prevented water from 

entering the feed gas tubing and backing up into the generator, as well as a pressure 

gauge to monitor feed gas pressure entering the Venturi. 



 23 

The ozonated water then traveled to the 12 ozone contactors connected in series 

(four were one inch in diameter and eight were two inches in diameter); some samples 

were collected from sample ports located at the bottom of the contactors.  Ozone off-gas 

was collected in Teflon tubing at the top of each contactor and was sent to a catalytic 

destruct unit.  The ozone off-gas line was also protected by a water trap that prevented 

water from reaching the catalytic destruct unit.  The pilot reactor was equipped with an 

ozone analyzer from IN USA (Norwood, MA) for measuring ozone concentrations in the 

feed gas and off gas.  The difference in ozone concentration between the feed gas and off 

gas was coupled with the reading from the mass flow controller to determine the 

transferred ozone dose.  A sample conditioner (IN USA) equipped with a vacuum pump 

was also installed upstream of the ozone analyzer to remove any moisture from the feed 

gas and off gas and to control the flow to the analyzer.  In later phases of the project, 

ozone doses were estimated by measuring differential UV254 absorbance after ozonation 

and then estimating the ozone to total organic carbon (O3/TOC) ratio based on 

established correlations in the literature (Gerrity et al., 2012) and a site-specific 

correlation (Section 4.4.2). 

The effluent from the final ozone contactor fed five parallel, one inch diameter 

biofilter columns: three filled with 1.2-mm diameter exhausted granular activated carbon 

(GAC) (Filtrasorb 300, Calgon Carbon, Pittsburgh, PA) provided by the Upper Occoquan 

Service Authority (Fairfax County, VA), one filled 0.95-mm diameter exhausted GAC 

(Norit 820, Cabot Corporation, Alpharetta, GA) from the F. Wayne Hill Water Resources 

Center (Gwinnett County, GA), and one filled with proprietary denitrifying biocatalyst.  

The column-to-media diameter ratios were approximately 21:1 and 27:1 for the 1.2-mm 



 24 

BAC and 0.95-mm BAC, respectively.  The biocatalyst was manufactured as a porous 

polyvinyl alcohol (PVA) bead containing denitrifying microorganisms.  The biocatalyst 

has historically been used in suspended growth (i.e., activated sludge) systems so this will 

be the first evaluation of the biocatalyst in a packed-bed configuration.  A separate 

control BAC column received non-ozonated pilot influent (i.e., MBR filtrate) to allow for 

the evaluation of organic matter removal with and without the synergistic effects of 

ozonation.  An experimental BAC column, the biocatalyst column, and the control BAC 

column were all operated at the same EBCT during long-term operation to allow for 

direct comparisons of treatment efficacy.  BAC sample ports were located at the bottom 

of each column, and the flow rates (and EBCTs) were controlled by independent needle 

valves. Activated carbon samples were also collected periodically from dedicated sample 

ports to evaluate the development of the microbial community.  The microbial 

community in the BAC columns will be discussed in Section 3.3.3. 

Figure 2 illustrates the layout of the pilot-scale reactor, and corresponding photos 

of the ozone contactors and BAC columns are provided in Figures 3A and 3B, 

respectively.  The pink asterisks mark the biofilter effluent sampling locations, the white 

“X’s” represent the lower media sampling locations at a 17.5-inch filter media depth, and 

the blue “X’s” signify the upper media sampling locations at a depth of 5.5 inches.  The 

green circles denote the non-filtered samples, the influent and effluent sample locations.  

The influent sample port was located prior to ozone injection into the water stream and 

the effluent sample location was located after the ozone contactors.  The effluent samples 

received only ozonated water.  The BC column did not have any media sample locations; 



 25 

the samples had to be collected by backfilling the column with water and expanding the 

media to the top where it could be collected. 

 

Figure 2. Schematic of pilot-scale reactor. 
During the initial long-term operation of the pilot, C1-C4 and the Control were filled with 1.2-mm diameter BAC. 
During later phases of the project, C3 was switched to the 0.95-mm diameter BAC to evaluate potential hydraulic 
effects of grain diameter in relation to column diameter. The column containing the biocatalyst is denoted as BC. 
 
 
 
 

                             

Figure 3. Photos of the (A) ozone contactors and (B) BAC columns  
In photo (B) the biocatalyst is not shown.	  

A.	   B.	  



 26 

3.1.2 Wastewater Treatment Facility Overview 

The pilot-scale reactor was located at a full-scale water recycling facility with a 

design capacity of 8 MGD (currently operating at 4.2 MGD).  The plant effluent is 

Category B reclaimed water that is used for irrigation.  The facility uses course bar 

screens, grit removal, fine screens (2 mm), activated sludge (with biological nutrient 

removal and an 8-10 day solids retention time (SRT)), and membranes (0.04 µm) for 

wastewater treatment.  Liquid chlorine disinfection is employed at concentrations of 2.5-

3 mg/L.  Provided below is a schematic of the treatment train in addition to the location 

of the pilot reactor within the treatment process. 

 
Figure 4. Full-scale reclamation facility treatment train 
Membrane bioreactor (MBR) effluent was supplied to the pilot reactor. The average MBR effluent salinity 
concentration was 1.1 parts per thousand (ppt), the average temperature was 26 °C, the average pH was 6.9 and 
average dissolved oxygen concentration was 3.3 mg/L. 

 

Bioreactor tank 1 is used to remove oxygen from the activated sludge.  

Phosphorus is released in tank 2 and luxury phosphorus uptake and nitrification occur in 

tank 3.  Tank 4 is used for denitrification.  Additional nitrification and phosphorus uptake 

take place in tank 5. 

3.1.3 Backwashing 

Backwashing of the pilot-scale biofilter columns was performed based on 

performance observations.  When accumulation in the filters was too high, the flow rate 



 27 

would drop significantly.  This was used as an indication for backwashing to be 

performed.  This method was chosen (as opposed to regular time intervals) because of the 

variability of the influent water quality and flow rate, which would impact the filter run 

time. 

The biofilter effluent tubing was detachable making it possible for the backwash 

tubing to be attached at the bottom of the filter.  The top of the filter was also detachable.  

Membrane bioreactor effluent was used as the backwash water and was pumped through 

the bottom of the filters using a MasterFlex peristaltic pump (Cole Palmer, USA).  

Backwashing flow rates varied between each filter and over time.  A bed expansion of 

34% was targeted and the flow rate adjusted accordingly.  A 34% bed expansion was 

chosen because it was within typical values found in literature.  Backwash duration was 

ten minutes.  No air scour or chlorination was used. 

3.1.4 Start-up 

Initially, five columns were filled with the 1.2-mm exhausted GAC media (which 

was received previously exhausted in a full-scale treatment facility) and fed membrane 

bioreactor effluent without ozonation (C1, C2, C3, C4, and control).  The total organic 

carbon was monitored for indications of microbial growth.  Because the membrane 

component of the MBR eliminates nearly all bacteria from the filtrate, an external source 

of bacteria was required for the BAC columns.  To supplement the bacteria already 

attached to the carbon prior to start-up, the columns were seeded with secondary treated 

wastewater effluent for 24 hours each. 

Initially, the goal was to develop the microbial community without the use of 

ozone.  This would allow for the identification of a TOC removal baseline from which 



 28 

the synergistic impacts of ozone could be quantified.  However, the MBR filtrate proved 

to be overly recalcitrant, and the bacteria were not being provided with a suitable carbon 

source.  Potential solutions included seeding the reactors with an alternative carbon 

source, such as acetate or methanol, or implementing ozonation to transform the 

recalcitrant EfOM into a more bioavailable supply.  Continuous ozonation was identified 

as the preferred alternative.  Four months after startup, the ozone system was initiated to 

enhance biological growth in the filters. 

A proprietary biocatalyst was provided as an alternative biofilter media for this 

study.  The biocatalyst media has high concentrations of denitrifying bacteria that are 

trapped inside.  It is made of a porous material, which allows the passage of water to 

allow contaminant contact with the entrapped bacteria.  The biocatalyst was installed two 

months after ozone startup but did not receive ozonated water until three months after 

installation.  Simultaneously, the control column feed water was switched from ozonated 

to non-ozonated MBR filtrate.  The control was initially being fed ozonated water to 

promote biological growth.  The empty bed contact times were adjusted to and held at 5, 

10, 10, 15, 10, 10 minutes for C1, C2, C3, C4, Control, and BC, respectively for a three 

month period.  During this time, the impact of EBCT on TOC removal was monitored.   

The media in C3 was replaced with the 0.95-mm Norit 820 GAC seven months after 

ozone initiation.  This was done to examine the effects of media size in comparison with 

column size to determine whether hydraulic inefficiencies (e.g., wall effects and short 

circuiting) might compromise the validity of the results. 



 29 

After examining the impact of EBCT on reactor performance, all columns were 

maintained at an EBCT of ten minutes in preparation of the kinetics tests discussed in 

section 3.2.2. 

 

3.2 Sampling Methodology 

In order to more accurately represent the change in water quality throughout the 